Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N. 43 006 014 106 1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

AWTA PRODUCT TESTING

P.O. Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

	MANIA PL STREET VIC 3121			ISSUE DA PRINT DA ORDER NU	ATE : ATE :	: 7-589339-BV : 18/02/2013 : 18/02/2013 : 21414
SAMPLE DESCRIPTION	Clients Ref: "10815A R Yarn dyed dobby fabric Nom Comp: 67% Wool, 19 Nom Mass: 376g/m2 Colour: Green & Yellow End Use: Upholstery	% Nyl	122223031	yester		
AS/NZS 1530.3-199 MODIFIED NUMBER OF SAMPLES TESTEI	This test is for Guida	===== nce o	====== nly			
	A reduced number of sp guidance only as to th tested	ecime	ns were tes			luct
		1	2	111111		图4114941996161
ARE BER	Ignitability index	11	10	6668	Range	0-20
Sellistation at	Spread of Flame Index	0	0		Range	0-10
	Heat Evolved Index	0	0		Range	0-10
	Smoke Developed Index The results only appl described in this rep Two specimens only we	y to ort	またちをまえたで、	n mounted	Range as	0-10
impingement can be Where materials of flexible to be ber or less are subject	hin unsupported flexible e assessed in accordance f thickness less than 2m nt by hand around a mand cted to the test describ to the test in AS 1530.	with m tha rel o ed he	AS 1530.2. t are suffic f 2mm diame	ciently ter		
12432636525654	n had an unattached back	3232	f 4.5mm this	ck		
的法保持目		511	SHARE:		1933	如何的法律部分
		1571	REFER		1487	
カアウィンフリアトレアたしここ			RHUR			
	27.2 2.2 2.2 2.4 2.4 2.4 2.4 2.4 2.4 2.4 2	83.94	35833583	13232232	11211	
	经数据经济经济的	2222	127 2 5 2 5 9 5 1	11313131	27373	24203 E44203E3 21598

This document shall not be reproduced except in full and shall be rendered void if ammended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.

APPROVED SIGNATORY

HAEL A. JACKSON B.Sc.(Hons)

LIMITEL

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N. 43 006 014 106

AWTA PRODUCT TESTING

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O. Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT :	TEXTILE MANIA PL 560 SWAN STREET RICHMOND VIC 3121	TEST NUMBER : 7-589339-BV ISSUE DATE : 18/02/2013 PRINT DATE : 18/02/2013 ORDER NUMBER : 21414
of galva 0.8mm ar to a bac	nd nominal spacing 12mm in both	e from wire of nominal diameter h directions and securely fixed h 100mm from the centre of the
To allow from the	w free movement of sample durin e clamps.	ng testing all corners were folded away
20222005	#452852525252525252525	

© Australian Wool Testing Authority Ltd Copyright - All Rights Reserved Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.



This document shall not be reproduced except in full and shall be rendered void if ammended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.

APPROVED SIGNATORY

MICHAEL A. JACKSON B.Sc.(Hons)

0204/11/06